
Form 81-94

Allied Systems Co. reserves the right to make changes to new equipment without incurring the obligation to make such changes to equipment previously manufactured.

Printed in USA

BULLETIN NO.                      PMB1202

MODEL(S): For all Wagner models using the 
  231800 suspension

SECTION:                                                        7-3 (Cab & Cowl)

DATE:  October 8, 2012

PAGE:   1 of 2

PARTS
BULLETIN

21433 SW Oregon Street
Sherwood, Oregon  97140
USA
Tel  (503) 625-2560   •   Fax  (503) 625-5132

ATTENTION: PARTS AND SERVICE MANAGERS

SUBJECT: 588502 Replaces 231800

• In September 2011, seat suspension P/N 588502 replaced P/N 231800 in all Wagner machines.
• If you have ordered P/N 231800 or replacement parts, you may have been given P/N 588502 parts.
• Most parts included in these suspensions are not interchangeable.
• Please consult your parts manual and verify part numbers before ordering.

Allied Systems Co. reserves the right to make changes to new equipment without incurring the obligation to make such changes to equipment previously manufactured.

Figure 1.  231800 Figure 2.  588502



Form 81-94

Allied Systems Co. reserves the right to make changes to new equipment without incurring the obligation to make such changes to equipment previously manufactured.

Printed in USA

BULLETIN NO.                      PMB1202

MODEL(S): For all Wagner models using the 
  231800 suspension

SECTION:                                                        7-3 (Cab & Cowl)

DATE:  October 8, 2012

PAGE:   2 of 2

PARTS
BULLETIN

21433 SW Oregon Street
Sherwood, Oregon  97140
USA
Tel  (503) 625-2560   •   Fax  (503) 625-5132

231800 Seat Suspension

1 228587 1 . Base

2 233862 1 . Support Bracket

3 233863 1 . Swivel Seat Mount

4 228588 1 . Lower Arm (includes item 11)

5 228589 1 . Upper Arm (includes item 11)

6 221303 2 . Shock Absorber

7 221304 1 . . Upper Bushing

8 221305 1 . . Lower Bushing

9 221306 2 . Upper Pin & Lock Nut

10 221307 2 . Lower Pin & Lock Nut

11 221308 8 . Bearing (incl w/ items 4 & 5)

12 - - - - - - 8 . Lock Nut 3/8NC

13 228590 2 . Rubber Stop

14 - - - - - - 2 . Flatwasher 1/2

15 - - - - - - 1 . Nut 3/4NC

16 - - - - - - 8 . Capscrew, 3/8NC

17 - - - - - - 2 . Capscrew, 1/2NC

18 - - - - - - 8 . Star Washer 3/8

19 - - - - - - 8 . Flatwasher 3/8

20 - - - - - - 2 . Lockwasher

21 - - - - - - 6 . Cotter Pin

22 221309 1 . Air Spring

23 221310 1 . Air Valve

24 - - - - - - 3 . Fitting

25 221311 1 . Hose Assembly

588502 Seat Suspension

1 588509 1 . Base Frame

2 588510 1 . Lower Arm, W/Bearing

2A 221308 4 . . Bearing

3 588511 1 . Upper Arm, W/Bearing

3A 221308 4 . . Bearing

4 588512 1 . Support Bracket

5 243647 2 . Suspension, Arm Hardware

5A - - - - - - 4 . . Capscrew

5B - - - - - - 4 . . Lock Nut, 3/8" NF

6 588513 1 . Shock Absorber Kit

6A 588514 2 . . Studded Shock Assembly

6B - - - - - - 10 . . Nut, 3/8" NF

6C 588515 1 . . Upper Rocker Bar

6D 588516 1 . . Lower Rocker Bar

6E - - - - - - 6 . . Capscrew 3/8" x 1" NF

6F - - - - - - 4 . . Washer, Flat 3/8"

6G 588517 1 . . Shock Kit Mounting Bracket

7 221309 1 . Air Spring Assembly

7A 588518 1 . . Air Spring

7B - - - - - - 1 . . Jam Nut, 3/4" NC

7C 588519 1 . . Elbow

8 243648 1 . Air Hose

8A 588519 2 . . Elbow

8B 588521 1 . . Air Hose

9 252384 1 . Air Valve Assembly

9A 588522 1 . . Air Valve 

9B 588519 1 . . Elbow

9C 588524 1 . . Elbow

10 588525 1 . Seat Mounting Bracket

11 243650 1 . Seat Mounting Bracket Hardware

11A - - - - - - 2 . . Capscrew 1/2"

11B - - - - - - 2 . . Washer, Lock 1/2"

11C - - - - - - 4 . . Washer, Flat 1/2"

11D - - - - - - 2 . . Nut, Lock 1/2"

12 228590 2 . Stop, Rubber


